5‘1

1/10th SCALE ELECTRIC 4LINK & 4WD VEHICLE

GS 015288




HEe| =8, X 24, et ZF2 AFEA0A o] AL
gtEA SiE HIEE HSct=t H2% 2E HHAEE E450A7] iELch.

O H|E2 O{§l0|8 Fitzio| ObdLiCh. A8 75 HEE = felstAl7| HiiLict.
of MZE ot 144 0| 4| ALBIOA| ZEHet MZRILICE ofZiotolo| ol YX| TS FolstAl7| uiRiLIct,
2, 0F 184 O/2t0] ASBRH= HFO| FoIMEE SR8 4K Holo| NS0l HES X X5810] FA|7| viict,

1. Iilﬁi EE6I7| ol AYM HHE 21 SX|GH=R SHYA L.
HiEE =37 |Eo gteAl 0inY EHHE SX0 ¥ HEE =S MR,
+ UojEu 7y, 2l § WFtEE B8 ASE 3T Fd2 fiH0| AUgL|Ch =72 AB0| FofttAl7] HHEiuCh
- BEES I3 YRR $E0| HaLC AS RFOE QI MHLL RES AH B4t 5, A2 20| 282 ZTA| 0j2I0[0|2] 20| FA| HEE FoUsHHAL.
+ B HES FxlEy] 9 st ZEEof 9lx| 2 MEY o FxbEy| ol WiE2lE 8] et o= e Foliste] F4]7| shEict,
- TXPEH 2 UiE2|S] AR SE FBS FEAUM TIASHE AS W 9 F2| gl m2t 4] vELch
- 2 HE EojUX| @2 ¥ HEo|U ER(HIE T WM, ITE)E AE T IR HY MES ALS WY U Fof AbEo] ma} FA17| BiEch
+ EHER FoiE HAEY 9 HlE2], HlE, HEE 5o 23 Sl AR 1522 eIt 24 WA 2 HAlolA HAX|X| FELCH

S T MEQ YEiE HsIo FUAR.
+ HE ZE = BEQ HE B Zo{leX HRSFUAR,
+ Ko 2388 0/517| fsl 47|12t +47]0= M BlE2] £ 2t SEE vE2IE AESF LML
L2 HEEE £&,44 7188 MEHA7|1, A8 32 ESEE0| HO| 24T 4DE Yo + UsLICH
+ EMO0| 24E HE2IE AHESHE OHHAl 2.
diEf2|e| Fido] otR AL, HEl BE0| 218 2%, 220 EHE U & AaLich H I HAE RUH = Aguch
- 0 S YFEte K H2 STRE ASHHAR
HEPT HHX] B STX 2 AFBE 2] HAEH0) 248 & - AsLICH
+ B QE9 BE WEo| RAE YHoR FSth=x| deld FHA L, tlef 20t WErRE =FiFaAR.
- B HStE AN BRI LIER 24 FH0| WELCH 4HE UX BES TSR
+ AESIIo] 2M B AHE WY HSE +UsHHAMR. B EE AAHS B £E H@o| HEsE| Y2 432 345 B58 U2 + AU

i Yl ElAE Uy

O HFILHES T3 U Si2L, "o| AHX|oiL CHE 42 3R] fA DEGIL S0IEU AL,
© He| HoF| M adTle| ZETIE MBIt SF0|E=X MIATHAL,

© H| FHEY HES WHoIH W 3B 01R2| s 2.

N

3. HIES FEM7|7| #ioh HEet FLE MFSHMR.
. FU0L} AloEH H0|A] R HEOH HEAIFIA HIAS.
. CIST #E BA0IM BE6HT IAL.
- 28| 2 X|oj 4| 24 =F BHE0| WSt = 2,
-Ue E2L D4 £
- oM, W BAIS oty
- Aol S& 23
-elolLh &1 Ul Ha
- HRO|LL, 7 Ko, T 5 HE £20| CHE 0joi WHE B 4 2= X
. BO| BEAL} MQIFA0H FY Al WA $H0| B0 HX QES F9 SHAIL,
. ME8 H0lA EUo|Lt ot £0|T MY FU0IA XSBAE 2B NTBILICL HBBHX FE LM HE Al AT DBAID, 213 A¥, 0B A4S YO 4 UBLICL

4. =Ml %A HEE HSSHAL.
- 2M0| 2 £47]9 HES A1 NEE AL,
~ NEAI £417|9) MBI VX 1 WEI2/E P $ 5 HAT| HAB AESIUAIL
- RN H47| HAUS 1T BIE2IE A 3§ 247]] HUS NES SHIAIL,
. FEE ARE ARSI HEZIE B51X) 0HIALL. B ANO|L £HS Yo + gLt
- MBS QXSS Nst7| Yt S8 HO| AE[0|YT AREO| WA HEsh=K| HUHIHAL.
- NS T T, WaT|, WEZ7 THE 47} YaLich Bao] FosAlL,

HEe| A8 = M5t "u|stn gHEst FA0] 2asiAR.

- M8 % 2E EE LE 52 #20| 2= HaEel HejolX) AT AL,

+ HES MESHK] 2E W= viE2E A siF A2, o UH, £T SO HiE2|2t B47|of] 248 F + Mgt
+ HEO Bz Hx|L 0| STO| §EE MBSH FAMFHUAL, 01F Bl 2H| Y S HFAZ + UsLIcH

- BEZFE ABHE O S FosiiAle, 4518 97| fish HaEt 27t 2RgU,

+ HES ZHE RojLt g 20| EUGHE| ORLfAl2, FAFHE DHFHAL.

« HEQ 248 9| M (F)Xiclol=T2lotolM EASHE SHTEL HZ /9] Ao 2 JESK| DHYAL.

=

2 Yroaae=@



CAUTIONS

A

In order to aveid persenal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order fo avoid accident.

- Mever operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. |t can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

H Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knlves. Extra care should be taken to prevent Injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

M Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and recaiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
spead control,

- Be sure to use a radio frequency for ground model — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver bafore tuming on
the transmitter.

- Always tum on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver's batteries.
4. Switch on the model and the recsiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
- The moving parts can cause serious injuries.
- Always tum the model or receiver off and disconnect the batteries before tuming off the transmitter, in order to

avoid unexpected movements of your RC modal.

1. Turn off the model or receiver.

2. Disconnect the batteries.

3. Turn off the transmitter,
- Do not touch the vehicle's speed control resistor while operating of the RC model. The resistor may be very hot,

especially after running at lower speeds.
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend

to run the RC model for some time.
- After operating your RC model, batteries become hot, so please be careful when handling.
- In order to prolong the life of your RC model, please keep it free from dirt and grease.
- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.
- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

EQUIPMENT NEEDED

Radio control system
(wheel & trigger type)

7.2V or 7.4V batlery

Charger

TOOLS NEEDED

©

i

(&)

l
i

LU AR SY | A |

(=

Side cutter  Long nose pliers  Modeling

scissors

Reamer Madeling

knife

+ Screwdriver
(small)

+ Screwdriver
(medium)

TOOLS INCLUDED

GM51515

Box wranch

s

GM51513
1.5mm L-wrench

s

GM51516
2.5mm L-wrench

GM20220
Shock ail

GM51504
Gear grease




PARTS REFERENCE

Sawback rollbar parts tree

|
X, &
]

] —
° B GM52412 %1
Q o] Q Q G801 Tube front bumper parts tree

(]

:::::

aygmpya
@ ©

GM49003 x1

Sawhack accessory parts tree @ ©

j ] I E ‘\—f'ﬁ D
GM439003 x1
Sawback windshield

| P Hmr“ﬂ I%

x1

|
GM52102 x2
G301 Axle parts tree

GM52407
GS01 Cross member parts tree

L@ @relbos piskafuiu]g
a _ )
) N L
o= =l o
x2

GM0020020 x2 GMO0020008
Shock delrin piston Shock cartridge part tree

4 Freane=@



PARTS REFERENCE

GM52403
GS01 Frame side rail R

GM52403

GS01 Frame side rail L X1

GM51201 GM51201
O O Transmission housing set x1 Transmission housing set x1
GM51201
Motor plate x1
. L
|
GM52101

GS01 Axle housing ot '
ifferential cover

GM52404
Shock stay x4

GM70224 x4 GM70224 4 GM70224

NRO1 Front half of wheel NRO1 Back half of wheel NRO1 Inner beadlock ring x4
(0] O) ] 4
GM54311 i GM52405 x4
Universal drive hub Sido stop Hracket
"3 flll
e
2 GM51201 x1
Pinion gear cap
:J
GM54311 X2

Universal shaft A

GM54311 x2

x1
Universal shaft B

SAWBACK Clear bady

5 Freane=@



PARTS REFERENCE

- Y
o : % . GMS2116 4
= MY 64mm Steering rod
GM20142 ,(1
32Pitch 12T Pinion gear e [
GM52116 x1
116mm Threaded shaft
C 100 o]
GM52113 x2
14T Bevel gear shaft
o
GM54101 x2
GS01 Long wheel axle shaft GM51204 GM51204 x1 GM51204
39T/15T Counter gear 35T/15T Counter gear 37T Counter gear
'] 54mm =]
GM54307 x4
Upper link M3X6.8X54mm j
. 78mm - -
GM52106
GM54308 x2
Lower link M3X6.8X78mm X% 927 Bl goc
. 51.5mm .
0] NI
GM0020006 -
XD 93mm shock shaft
x2 GMO0020025
AT Ravel.grar Shock Spring 19x58mm Mideum X%
.- - 64mm ' g
GM52109 O
64mm Drive shaft X | Cs; L]
GM0020013
. 69mm . XD 93mm Shock Body x4
@] GM0020016 x2
XD aeration shock cap
GM52109 x1
admm Drive shaf L]
GM51207 =
. 102mm . 21mm Counter gear shaft
FRRR | I |
GMS54104 " L ]
23mm Counter gear shaft x1
I 98mm . e
""'\"'.".".'\'.J H I o _ o |
GM54104 x4 GM51207
98mm Straight drive shaft 43mm Counter gear shaft

Yreee=@®



Gﬂﬁﬂ E] M2.6 Nut x24

3X6mm Round head tapping screw x8

(o

3X8mm Round head tapping screw x2 El M3 Nut x11

(o

3X10mm Round head tapping screw x2

GM20216
M3 6.8mm Rod end x16

GM20216
6.8mm Rod end ball X16

GM52116 i
M3 6.8mm Rod end

ED M3 Nylon locknut 51

v
3X25mm Round head tapping screw X4

]:ﬂzl M3 Flange nut x26

2 6X%10mm Round head screw x24

2.6X16mm Round head screw x2 "~ 1 GM51602 4
S M4 Wheel nut X

GM52116
68mmRodendball X3

I

GM0020049 xil
Shock end ball

é

GM0020049 .

@)
K
[]m @ M3 6.8mm Rod end
3XBmm Round head screw x12
(O @) 2mim Eing x8 (o)) GMooz00d9
\\__j Rubber bumper stop
3X8mm Round head screw x23
[ @ GMS50116 -
3X10mm Round head screw x14 @ “ Ao Eng x10 HEsren.0n
{ o GM45006
3X12mm Round head screw x9 @ 5 @ RS snap pin "
4mm E-ring X
(i
3X16mm Round head screw x2 mﬂ:‘ g"fssr:: gﬂw pin x4
(T oy A
3X18mm Round head screw x4 GM51603
—/ 00 ol x4
AN AAAARNRRANRAY
Bmm Round head screw x16 Cipizntg x10
Ball bearing 850 [:m GM54305
x4
Universal cross pin
||mm11x\\1\mmmm\u\ﬁm'
3X25mm Round head screw x7 @ GitEads
3mm Washer x19 | : | | : : x4
Y KIRSEERL dive oplec
3X30mm Round head screw x6
GM54305
l\mrmmrmmmmm\\\m\\mmmm' @ [] 3x1 O-ring xd 0o Universal joint x4
3X35mm Round head screw x1
GMO0020017
L] @ Aeration screw x4
3X4mm Socket set screw x1 @ U P3 Ouring x8
Y GM50130 x2
3X15mm Socket set screw x16 25cm Releasable tie
@ [ P5 O-ring x13
[ GM49004 g
3X10mm Flat head screw x4 SAWBACK Decal sheet
m S8 O-ring x8 GM49082
3X10mm Step screw x4 SAWBACK 4LS manual x1

7 Yenaes@



AXLE

@ 2.5mm E-fing x2
GM52119
Bal bearing 1160 X%

GM52106

14T Bevel gear x2
11 o]
GM52113

14T Bevel gear shafl x2
GMS52102 x4

Differential bearing cap

FRONT AXLE

3X10mm Round head screw x4

©u

_-25mm Eﬂ%
e GM52119
/7 \ " GM52113 Ball Bearing 1150
| ] 14T Bevel gear shaft
: ) - GM52106
14T Bevel gear
m
’ PUSH/
Q= np
GM52119
p Ball bearing 850
GM52102 ~— — =
Differential bearing cap

GM52101
GS01 Axie housing

GM52119
Ball Bearing 1150

H A 3X10mm Round head screw

~ GM52102

/" C-Hub carrier

M3 Nylon lock nut

M3 Nylon lock nut x4
GM52119 %\
Ball bearing 1150 x2 | 22

GM52119
Ball Bearing 1150 .
M3 Nylon iocir._nut

GM52106
32T Bavel gear

GM52106
‘ 32T Bevel gear

Position arrow to the down

GM52119
Ball Bearing 1150

GM52102 |
C-Hub carrier

7
3X10mm Round head screw

Freane=@



o] 3 [

GM52109

64mm Drive shaft

Sh
o B
L7 / L ﬂ
- ] GM52109
69mm Drive shaft

IS 64mm s
GM52109 A

B4mm Drive shaft

. 69mm

GM52109 X1

69mm Drive shaft

(o

2.6X6mm Round head screw x4

GM51105 ' P
?\_h Knuckle arm :
‘-’-II m \H‘---. \.‘.H =
T . GM51105

e e

GM54101
GS01 Long wheel axle shaft

GM52119

Ball bearing 1150 x4
GM51120
3X10mm Step screw x4

o ,f"J \‘\
L . — *,
2.6X6mm Round head screw &= ' GM52103
Differential cover

GM52119
| Ball bearing 1150

I GM52119
l Ball bearing 1150

3
@ GM54101 @

GS01 Long wheel axle shaft

p \
-~
- \
- 1}

e

GHS“‘HZD Y Knuckle arm
3X10mm Step screw

GM51120
3X10mm Step screw




REAR AXLE

x1

32T Bevel gear

GM52119

Ball bearing 1150 x2

@ 4mm E-ring x1

. 102mm
AR |

GM54104 -

102mm Straight drive shaft

3X12mm Round head screw X2

©H

M3 Nylon lock nut

x2

GM52104
32T Bevel gear

GM52119
Ball bearing 1150

GM54104
102mm Straight drive shaft

GM52119
Ball bearing 1150

!

/ 3X12mm Round head screw

GM52102 ~
Straight axle adapter

10



REAR AXLE n
98mm -

I i ]
GM54104 -
98mm Straight drive shaft

GM52119
Baill bearing 1150

3X12mm Round head screw

GM54104
98mm Straight drive shaft

GM52102

Straight axle adapter

GM52119
Ball bearing 1150
- —

@ 4mm E-ring
(o

3X12mm Round head screw

©H

M3 Nylon lock nut

(Jmm

2.6X6mm Round head screw

x2

x2

x4

GM52119
Ball bearing 1150

2.6X6mm Roun;a_l_a;ad sScrew

4mm E-ring —@

. GM52103
Differential cover




TRANSMISSION HOUSING

GM52119

= GM51201
f v GM52119 ; d
Ball bearing 850 x2 Transmission housing
GM51207 x1
21mm Counter gear shaft
| | 1N
GM52119 GM51204
Ball bearing 850 39T/15T Counter gear .- =
; Y
 GM51207
GM51204
39T/ST Counter gear x1 21mm Counter gear shaft
H GM52119
Ball bearing 850
=) GM52119 |
/  Ball bearing 850 x2 e ! ;
2, _0)
GM51207 » S A
23mm Counter gear shaft /H&\ - i
GM51204
GM52119
Ball bearing 850 35TMST Counter gear
~ GM51207
23mm Counter gear shaft

GM51204 x1
35T/5T Counter gear

GM52119 1
# Ball bearing 850

s
A
= ; GM52119 ) & Z
+ 16mm + 18mm Ball bearing 850 2
[o o] \ )
)
GM51207 x1 \ /L'
43mm Counter gear shaft @ \\\
“M
[ fu Tl GM5120‘
N 37T Counter gear
.
GM51207
43mm Counter gear shaft “
GM51204 xq
37T Counter gear
12 Preace=0



TRANSMISSION HOUSING

GM52119

M3 Nut

3X8mm
Round head screw

. GM51201
Motor plate

Ball beering 850 X1
GM51201
Transmission housing

3%8mm Round head screw X1

( m

3X12mm Round head screw X1

3X16mm Round head screw X1

@mwmﬂ\\\mm\\m

3X20mm Round head screw X3

E| M3 Nut x6

O
.
© o

GM51201

Motor plate x1
[ = T8mm -
GM54308 x4

Lower link M3X8.8X78mm

[

3X15mm Socket setscrew X8 Pl

‘ O { Mﬂximm Socket set screw
GM20216

M3 6.8mm Rod end x8

GM20216 < sl
6.8mm Rod end ball

.%\\@_ e
6.8mm Rod end ball [9“

GM20216
6.8mm Rod end ball

=N
c4

o

/Wwﬁﬁmm Socket sel screw

. GM54308
Lower link M3X6.8X78mm

~— GM20216
M3 6.8mm Rod end

A

13

o=@



SKID PLATE

\mmm\\mm\\\\mu

3X20mm Round head screw X4

©d

M3 Nylon lock nut x4

TRANSMISSION HOUSING

piiny

3X10mm Flat head screw x4

©Q

M3 nut

GM52407
Chassis skid plate ]
3X20mm
L Round head screw

i \ .'; s
A\ Piease be careful with the direction. .

N
I 3X10mm Flat head screw

14 Yreene=@




- GM20142

T, 32Pitch 12T Pinion gear
[ i
O \ )
— Y. - 3XAmm Socket set Screw
GM20142 %
32Pitch 12T Pinion gear X1 e

3X4mm Socket set screw X1
&~ - GM51513

1.5mm L-wrench

3X10mm Round head screw
AN
f"r LY
3mm Washer ’@ S

(o

3X10mm Round head screw X2

©

3mm Washer x2
A\ GEAR RATIO
g 57.0 | Slower-more torque
10 | 513
| 11 46.6 N

AR
12 | 428 |stock
13 | 395 ’

14 | 366
15 | 34.2 v
16 | 32.1 N
17 | 302 v
18 | 285

19 | 27.0 | Faster-less torque

A Set gear mesh by adjusting motor plate position.

> GM51201
Pinion gear cap

15 Yreene=@



UNIVERSAL SHAFT

@ 2mm E-ring

GM54305

Universal drive coupler

=

O

P ]

GM54305
Universal joint

o 0)

GM54311
Universal drive hub

—

GM54305
Universal cross pin

@ 2mm E-ring

Y

GM54311
Universal shaft A

f b

GM54311

Universal shaft B

x4

x4

x4

x4

x4

x4

x2

x2

2mm E-ring

GM54305
Universal joint

 GM54305
Universal drive coupler

GMS54311
Universal drive hub

GM54311 GM54311

Universal shaft A

GM54305

Universal cross pin

16 B



GM51513
1.5mm L-wrench

GM51306

m— 7 3X15mm screw pin
GM51306 " 7
3X15mm screw pin =

17 Prace=0



FRAME - FRONT

(uw

3X6mm Round head screw X4
([

3X8mm Round head screw X4
I]EI M3 Flange nut X8

3X8mm
Round head screw

.:«Qq-;q)

x4

P
&

e
i S

3XB6mm Round head screw

x4

SIDE VIEW

o
GS01 Frame side rall

GM52403
G501 Frame side rall

] Round head screw
3XBmm
St haad acrew

A

cms2405 Q)

. Side step bracket |
1<
\% o
~—— Rolind haad Screw

18

)



FRAME - REAR m

3XBmm
Round head screw

_GM49003
Body post S
(Jmmy

3X6mm Round head screw X4

([
3XBmm Round head screw x4

3X3mm- hY;

[uzl M3 Flange nut X8 o Round head screw
Round head screw

SIDE VIEW

GM52404
Shock stay x2

GM54307 x4
Upper link M3X6.8X54mm

MXHM Socket set screw GM20216

o 6.8mm Rod end ball

< GM54307 Q %.
" Upper link M3X8.8X54mm S
B

@@..

“+
D e
3X15mm Socket setscrew X8 W
~3X15mm Socket set screw

C

GM20216 %8 @ _
M3 6.8mm Rod end e /’
c_|:J \

ki

T GM20216
M3 6.8mm Rod end

]:[:ﬂ GM20216

6.8mm Rod end ball
GM20216 =
6.8mm Rod end ball

19 Prace=0



UPPER LINK E

GMS52102 x4

6mm spacer

@ﬁﬁﬂmﬂ\\\m‘-.\mm‘.\\m
3X20mm Round head screw X4

©U

M3 Nylon lock nut x4

]

3X20mm Round head screw

I

3X20mm Round head screw

GM52102 ®

-~ Bmm spacer

M3 Nylon lock nut

SIDE VIEW




LOPZSHND

/K@z
E_._nw_..w_mms —— I|®;\\
! O

Junow Arereq uosd
LOVZSIND

([

3X10mm Round head screw X2

(Jrmm

x10

3X8mm Round head screw X 12

©75

M3 Nylon lock nut

[E M3 Flange nut x4

Jadlusll S504D Juod 4

MIIS PEal PUNOY WIWOLXE
b

.,/.

™,

e N,
o \
. %, Iy
e I

~— mais peay punoy wuigYe

Yeeees@

21



(oo

3X10mm x2
Round head tapping screw

A\ OPTION PARTS *not included.

. GM52412
Front tube bumper

g . 3X10mm
| ~ Round head tapping screw

SHOCK ABSORBER
@ 2.5mm E-ring x8 ,- /' \

oleie]l 5

GM0020020 GM0020020
Shock piston Shock piston o .
3 ~. GM0020006
. 51.5mm 4 XD Aeration 93mm shock shaft
(1 NN
GM0020006 x4
XD Aeration 83mm shock shaft
[
29 § A MAKE X4 ! |

GM0020008 ! Be careful with the position of oring i

@ Shaock cartridge cap x4 ; ———— i g@
i s ! =

(©)[] SMos20008 4 i = ) & | I

> GM0020008 |
Shook cariridge cap | :
) |

@ rom =

—
GM0020008 | GM0020008 =
Spacer i 'Qmmga C-clip i
P3 O-ring ! @ i

GM0020008 .,
Shock cartridge C-clip
© H 59 O-ring x4

GM0020008 ' i
Shock cariridge | \

22




Q=

GMO0020017
Asration screw x4
@ [] 3x1 O-ring x4

© H 59 O-ring x4

J1-A

30 § A wakex4 GM0020016
Aeration shock cap .
P be careful with th
: GM0020008 \ ek reebiuigiiy
Shock adjustment nut 3x1 O-ring @\
\ T
w2 ()
~y
: »
2.5mm L-WN

Gmoo0017 >0 O™ O X
GM0020013 e
XD 83mm Shock body

HIGH PRESSURE SETUP

A MAKE X 4

31-B

Pulldown the piston to the |

Push down the shock Tighten the cartridge Slowly move up and down Push up the shock shaft
assembly slowly with the shaft pressed and bottom of cylinder and to remove alr bubbles and slowly to the top and
all the way to bottom, wipe the overflowed oll. fill it two-thirds with oll, | fill up the oil. close the cap.
32 B A MAKE x4 '
C_T
| L] GM0020049
Shock end ball

GMo020008

Shock spring cup x4
GM0020008 s
Shock bushing
GM0020049 4
Shock end ball

GM0020049 x4

M3 6.8mm Rod end

GM0020049 x4

Rubber bumper stop

GM0020008
Shock bushing ™. :

GMO0020049
[ Rubber bumper stop

<
GM0020049 %

M3 6.8mm Rod end

23

. GM0020008
Shock spring cup

GM0020025
Shock spring
19x58mm mideum




ERONT CHASSIS + SHOCK m

M3 Nylon lock nut @R GM52102

3mm Washer

@ 3mm Washer x2

M3 Nylon lock nut x2

(I

3X20mm Round head screw X2

© ]

GM52102
Shock mount x2

REAR CHASSIS + SHOCK m

GM52102
M3 Nylon lock nut @ @ ./ Shock mount

3X20mm

3mm Wash;ar o Round head screw
f

@ 3mm Washer x2
©

M3 Nylon lock nut x2

(D

3X20mm Round head screw X2

GM52102
Shock mount x2

GMS52102




CHASSIS + REAR AXLE m

)

3X15mm screw pin

[t

P )

——

3X30mm Round )

x1

O

M3 Nylon lock nut .

“ Rear axle + Universal shaft

GM51513 _
1.5mm L ‘

GM51306

3X15mm screw pin

Universal shaft

1

ﬂ Rear axle + Lower link + Shock absorber

M3 Nylon lock nut

M3 Nylon lock nut

26



SERVO MOUNT

A Set to the neutral position
before attaching the servo
hom to the servo.

©H

M3 Nylon lock nut x4

(o

3X12mm Round head screw X4

@ 3Imm Washer x4

STEERING LINKAGE m

-

GM52116
M3 6.8mm Rod end x4

19!

GM52116
6.8mm Rod end ball x4

A Those are not included.

3X12mm Round head screw

ﬁ

NS
W,
W,
LT iy
L
y "
X

ol

T 3X12mm Round head screw

116mm Threaded shaft / *
- GM52116 .'
6.8mm Rod end ball |
= /
- GMS52116
L M3 6.8mm Rod end
PR
:: )
17
. 101mm ‘.

GM52116
6.8mm Rod end ball —
_\_\-\_\_\-\_\-\__\-\_\_"\—\_
GM52116 | \/a@
M_3, 6.8mm Rod end 0
o Kij

GM52116

~GM52116
~ 64mm steering rod

27 Preeac=@®



STEERING LINKAGE m

(T

3X16mm Round head screw

(D

3X20mm Round head screw

(A

3X25mm Round head screw

O

M3 Nylon lock nut

©0

M3 nut

RECEIVER BOX

(o

3XBmm
Round head tapping screw

x1

x1

x1

x1

x2

3X20mm Round head screw — &

M3 Nylon lock nut

)
@- M3 Nylon lack nut

. 3X16mm Round head screw

3XBmm Those are not Included.
m — Round head tapping screw A




BATTERY m Jh Bty ot

GM50130
25cm Releasable tie

GM50130
25cm Releasable tie

ADJUSTABLE BATTERY PLATE SETTINGS

Battery plate can be placed in each marked holes.

GM52407
Rear battery mount

GM52407 T A
Front battery mount ' ax8mm ax1omm  3X8mm  3X8mm

3X10mm bolts should be used when adjusting
battery plate & body post together in same position.

29 Preene=@



GM70226

NRO1 Back half of wheel

(J

2.6X16mm Round head screw X2

@f

M2.6 Mut x2

GM70226
NRO1 Inner beadlock ring

3qIs | ¥31No

Please be careful
with the direction.

GM70226
NRO1 Front half of wheel

Tighten beadlock wheels
using the sequence shown.
30 W%



(rmm
2.6X10mm Round head screw x8
H

M2.6 Nut x8

Tighten beadlock wheels
using the sequence shown.

",
%,

= 2.6X10mm Round head screw

(o

2.6X10mm Round head screw x8

O%i

M2.6 Nut x8

Tighten beadlock wheels
using the sequence shown.

~ REMOVE!!
/ 2.8X16mm
/ Round head screw

(i

2.6X10mm Round head screw X8

REMOVE
2.8X16mm Round head screw

Round head screw

Tighten beadlock wheels
g‘aExTﬁ:Ell using the sequence shown.

Round head screw

31 Yreene=@




|

GM51603
Aode pin x2

GM51602
M4 Wheel nut x2

GM52102 x2
12mm Hex hub

WHEEL + REAR AXLE

—

GM51603
Axe pin x2

H]
GM51602
M4 Wheel nut x2

©)

GM52102
12mm Hex hub x2

GM51515
Box wrench

vl
4/%\

GM52102 —
12mm Hex hub

GM51602
M4 Wheel nut

GM51515
Box wrench

32

Yeees@



Yreree=@

33

BODY CUTTING F



BODY PAINTING F

34 Yreaae=@



MIRROR & SHIFTER
STEERING WHEEL

Yerees@

35



(w

3XB6mm
Round head tapping screw

IXemm

Round head tapping screw X

x4

53 JEETRE

IXEmm =
Round head tapping screw *

'l _/ i







ROLLBAR

3X25mm
Round head tapping screw

GM40044
SAWBACK Rollbar set

3X25mm
- Round head screw

3AX25mm
Round head tapping screw

x2

iy |
Y

\/

GM40044
SAWBACK Rollbar sst

—— Round head screw

3X25mm

38

o=@



ROLLBAR m

A\ OPTION PARTS

LED Light bar set (5 Light) *not included.

Qa=

GM49006
R5 snap pin x2
P5 O-ring x2

# L _. l-"-.‘“‘.
/7

@ W/ﬂﬂﬂ |

Inmm
a Rollbar front assemble

GM49006
RS snap pin

P5O-fing ~  e—ee

39 Preene=@




FRONT BODY POST

GM50116
RE snap pin

P5 O-ring x2
GM50116
R6 snap pin x2
N
o
[}
o | - P50-ing
C 78
% -~ GM50116
o “ R6 snap pin

@ |©

REAR BODY POST

P5 O-ring x2
GM50116
RE snap pin x2
N
o
o
o | - P50-ing
Te
o | GM50116

~ R6 snap pin

© |©

GM50116
RE snap pin




|\ GM50116
R snap pin

GM50116
R6 snap pin

!

CHASSIS + BODY

GM50116
R& snap pin

v @)

41



42

) GETC )



43

) GETC )



PARTS REFERENCE

GM21507 GM54100 GM54400
GM0020013 XD 93mm Shock body GM52101  GS01 Axle housing GM52403 GS01 Frame side rall R
GS01 Frame side rall L
GM0020048  Rubber bump stop GM52102 GS01 Axle parts tree
Shock end GMS52404  Shock stay
Shock end Ball GM51105 Knuckle arm
GM52405 Side step bracket
GM20220 Shock ail GM52103 GS01 Differential cover
GM52407 GS01 Cross member parts tree
GMO020020 Shock delrin pistons GM52106 32T Bevel gear
14T Bevel gear GM50130 25cm Releasable tie
GM0OD20017 XD aeration screw
89 O-ring GM52108 69mm Drive shaft GM52409 3"8mm Round head tapping screw
3*1 O-ing 64mm Drive shaft 3*10mm Flat head screw
3*6mm Round head screw
GMO0020006 XD 93mm Shock shaft GM54104  102mm Straight drive shafl 3*8mm Round head screw
2.5mm E-ring 98mm Straight drive shaft 3*10mm Round head screw
P3 O-ring 3*18mm Round head screw
GM54101 GS01 Long wheel axle shaft 3"20mm Round head screw
GMO0020025 Shock spring 19x58mm Mideum 3mm Washer
GM52113 14T Bevel gear shaft M3 Flange nut
GMOO20008 Shock cartridge parts tree M3 Nylon lock nut
GM52116  116mm Threaded shaft
B4mm Steering rod
GM40020 6.8mm Rod end ball GM70224
M3 6.8mm Rod end
GMA0020 - Bawback lexan body GMS2117  2.6%6mm Round head screw ) oL hlfctutes!
3*10mm Round head screw 2y
GM49003 Sawback accessory parts tree A NRO1 Back half of wheel
Windshield 3_12mm Round head screw NRO1 Wheel cap
3*6mm Round head tapping screw 3.1 6mm Round head screw 2.6"10mm Round head screw
3°35mm Round head screw 3°20mm Round head screw 2.6*16mm Round head screw
Imm Washer 3"25mm Round head screw M2.6 nut
RS Snap pin 3*30mm Round head screw
P5 D"ﬂng 2.5mm E-rll'lg
R6 Snap pin 4mm E-ring
M3 Nylon lock nut :Tr;r:l uv:‘ashar GM70244 MT1903 Tire
M3 Nylon lock nut GM49082 Sawback 4LS manual
GM51120  3*10mm Step screw
GM40044 GM49004 Sawback decal sheet
GM52118  Ball bearing 1150
Sawback rollbar parts tree Ball bearing 850
RS Snap pin
P5 O-ring GMS51603  Axle pin
3*25mm Round head tapping screw
GM51602 M4 Wheel nut
GM51200 GMS51504 Gear grease
GMS51201  Transmission housing set GM51513  1.5mm L-wrench
Motor plate
PFinion gear cap GM51516  2.5mm L-wrench
GM51204 39T/15T Counter gear GMS51515 Boxwrench
3A5T/15T Counter gear
37T Counter gear
GM54300
GM51207  21mm Counter gear shaft
23mm Countter gear shaft GM54307  Upper link M3%6.8*54mm
43mm Counter gear shaft
s . GM54308  Lower link M3°6.8*78mm
GM20142  32Pitch 12T Pinion gear
GM54311  Universal shaft set
GM51208 3*8mm Round head screaw Universal drive hub
3*10mm Round head screw
312 Rourd head sonew GM20216 M3 6.8mm Rod end
3"18mm Round head screw 6.8mm Rod end ball
3*20mm Round head screw
3*4mm Socksl set scraw GMS4305  Universal joint
M3 nut Universal drive coupler
Jmm Washer Universal cross pin
2mm E-ring
GM52412 GM54306  3*20mm Round head screw
3*25mm Round head screw
GS01 Tube front bumper parts tree 3*30mm Round head screw
3*10mm Round head screw M3 Nylon lock nut
3*10mm Round head tapping screw 3mm Washer
M3 Nylon lock nut 3*15mm Sockst set screw
GMB51306 3*15mm Screw pin ®
L E
www.gmade.net T

Address : GMADE Building 1F, Sinwol-dong 199-5, Yangcheon-gu, Seoul 07915, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




